C5.1
ELLIPTICAL TRAINER
[image: image1.jpg]



Important Safety Information
Please keep this manual in a safe place for reference.
1. It is important to read this entire manual before assembling and using the equipment.
Safe and efficient use can only be achieved if the equipment is assembled, maintained and used properly. It is your responsibility to ensure that all users of the equipment are informed of all warnings and precautions.
2. Before starting any exercise program you should consult your doctor to determine if you have any physical or health conditions that could create a risk to your health and safety, or prevent you from using the equipment properly. Your doctor's advice
is essential if you are taking medication that affects your heart rate, blood pressure or cholesterol level.
3. Be aware of your body's signals. Incorrect or excessive exercise can damage your
health. Stop exercising if you experience any of the following symptoms: Pain,
tightness in your chest, irregular heartbeat, extreme shortness of breath, feeling light headed, dizzy or nauseous. If you do experience any of these conditions. you should consult your doctor before continuing with your exercise program.
4. Keep children and pets away from the equipment. The equipment is designed for adult use only.
5. Use the equipment on a solid, flat level surface with a protective cover for your floor or carpet. For safety, the equipment should have at least 0.5 meter of free space all around it.
6. Before using the equipment, check the nuts and bolts are securely tightened.
7. The safety level of the equipment can only be maintained if it is regularly examined for damage and/or wear and tear.
8. Always use the equipment as indicated. If you find any defective components whilst assembling or checking the equipment, or if you hear any unusual noise coming from the equipment during use, stop. Do not use the equipment until the problem has been rectified.
9. Wear suitable clothing whilst using the equipment. Avoid wearing loose clothing
which may get caught in the equipment or that may restrict or prevent movement.
10. The equipment has been tested and certified to EN957 under class H.C.
Suitable for domestic, home use only. Breaking is speed independent.
11. The equipment is not suitable for therapeutic use.
12. Care must be taken when lifting or moving the equipment so as not to injure
your back. Always use proper lifting techniques and/or use assistance.
[image: image2.jpg]



[image: image3.jpg]HARDWARE BAG BY-410E

Nr.7 Allen Key Bolt M8*16(4PCS)
Nr.6 M8 Curved Washer(4PCS)
Nr.99 Spring Washer M8(4PCS)

Nr.15 Allen Key Bolt M8*30(2PCS)
Nr.99 Spring Washer M8(2PCS)

Nr.77 Spring Washer M10(2PCS)

Nr.78 Allen Key Bolt M10*25(2PCS) | Nr.83 Allen key bolt M8*20(2PCS)

Nr.99 Spring Washer M8(2PCS)

Nr.21 Carriage Bolt M8*70(4PCS)
Nr.6 M8 Curved Washer(4PCS)

Washer

Nr.94 928*@18.2*1.5T 2PCS

R

~—

D-Washer

Nr.87 Screw M6*15(8PCS)
Nr.33 Flat Washer M6(8PCS)

Nr.26 Domed Nut M8(4PCS) Nr.76 Allen Key Bolt M8*35(4PCs) | Nr-16 Self-tapping | (50 50 ol 0 oF NIETH Sea Washer Nr.98 028"016"4.5T(2PCS)
Nr.99 Spring Washer M8(4PCS) Nr.99 Spring Washer M8(4PCS) | Screw M4*20(6PCS) 2pcs | 925"@17°0.5T(4PCS) | Nr.100 928*916*2.0T(2PCS)

Nr.52 Screw M5*15L(10PCS)

Allen Key M6(2PCS)

Mini Tool(1PC)





Parts list

	Nr
	Description 
	Quantity

	1
	Computer
	1PC

	2
	Upper Computer Cable
	1PC

	3
	Powder Metallurgy (or Bushing) D28
	10PCS

	4
	Cover for Handlebar Post (Front)
	1PC

	5
	Handlebar Post
	1SET

	6
	M8 Curved Washer Ø20*Ø8.2*1.2T
	8PCS

	7
	Allen Key Bolt M8*16
	4PCS

	8
	Hand pulse Grip
	1SET

	9
	Hand pulse Cable
	1SET

	10
	Hand pulse Plug
	1PC

	11
	Self-tapping Screw M4*25
	2PCS

	12
	Fixed Handlebar Foam
	2PCS

	13
	Fixed Handlebar
	1PC

	14
	Fixed Handler Bar Cover
	1PC

	15
	Allen Key Bolt M8*30
	2PCS

	16
	Self-tapping Screw M4*20
	10PCS

	17
	Cover for Handlebar Post (Back)
	1PC

	18
	Handlebar Axle
	1PC

	19
	Lower Computer Cable
	1PC

	20
	Main Frame
	1SET

	21
	Carriage Bolt M8*70
	4PCS

	22
	Front Stabilizer
	1PC

	23
	Front Stabilizer Cap
	2PCS

	24
	Rear Stabilizer Cap
	2PCS

	25
	Rear Stabilizer 
	1PC

	26
	Domed Nut M8
	4PCS

	27
	Flange Nut 3/8"
	2PCS

	28
	Flat Washer M10
	2PCS

	29
	Bearing 6001zz
	2PCS

	30
	Flywheel Φ260
	1PC

	31
	Flywheel Axle 
	1PC

	32
	M6 Nylon Nut
	6PCS

	33
	Flat Washer Ø18*Ø6.2*1.0
	15PCS

	34
	M6 Nut
	2PCS

	35
	Double-ended screw Ø6*75
	1PC

	36
	Magnet Set
	1SET

	37
	Spring
	1PC

	38
	Bolt M6*70
	1PC

	39
	Spring Hook
	1PC

	40
	Fixing plate for idle wheel
	1PC

	41
	Flash Washer Ø20*Ø8.2*1.2T
	5PCS

	42
	M8 Anti-lose Ø20*Ø8.2*1.2T
	3PCS

	43
	Bolt M8*25L
	1PC

	44
	Bolt M10*40
	1PC

	45
	Bushing Φ14*1.5T*6L
	1PC

	46
	Flat Washer Ø14*Ø10*1.0T
	2PCS

	47
	Bearing 6300Z
	2PCS

	48
	Nylon Nut M10
	1PC

	49
	Tension Knob
	1PC

	50
	Upper tension cable 
	1PC

	51
	Round Screw M5*13 
	2PCS

	52
	Screw M5*15L
	11PCS

	53
	Sensor
	1PC

	54
	Lower tension cable
	1PC

	55
	Bearing 6300ZZ
	2PCS

	56
	Φ17 C-Clip 
	2PCS

	57
	Magnet
	1PC

	58
	Belt Wheel Φ260
	1PC

	59
	Crank Axle
	1SET

	60
	Bolt M6*15
	4PCS

	61
	Belt 430J
	1PC

	62
	Flat Washer Ø18*Ø5.2*1.0
	8PCS

	63
	Self-tapping M5*17
	8PCS

	64
	Crank(L+R)
	2SET

	65
	Round Cover
	2PCS

	66
	Self-tapping M5*12
	8PCS

	67
	Plastic for round cover
	10PCS

	68
	Side Cover
	2PCS

	69
	Top Cover (L+R)
	2SET

	70
	Self-tapping M4*12
	14PCS

	71
	Chain Cover (R+L)
	2SET

	72
	Screw M5*15
	8PCS

	73
	Handlebar Cap
	2PCS

	74
	Moveable handlebar Foam
	2PCS

	75
	Moveable handlebar
	2PCS

	76
	Allen Key Bolt M8*35
	4PCS

	77
	Spring Washer Ø17*Ø10.2*2.0T
	2PCS

	78
	Allen Key Bolt M10*25
	2PCS

	79
	Sea Washer Ø25*Ø17*0.5T
	4PCS

	80
	Moveable handlebar Cover (Front)
	2PCS

	81
	Moveable handlebar Cover (Back)
	2PCS

	82
	Moveable handlebar support (R+L)
	2SET

	83
	Allen key bolt M8*20
	4PCS

	84
	Cover for pedal (R+L)
	2SET

	85
	Bushing
	4PCS

	86
	Front Pedal Axle
	2PCS

	87
	Screw M6*15
	8PCS

	88
	Pedal (R+L)
	2PCS

	89
	Pedal Support Tube
	2SET

	90
	Cover for universal axle (upper)
	2PCS

	91
	Cover for universal axle (lower)
	2PCS

	92
	Allen Key Bolt M8*50
	2PCS

	93
	Universal Joint
	2SET

	94
	Washer Ø28*Ø8.2*1.5T
	2PCS

	95
	Front Cover
	1PC

	96
	Self-tapping M5*25
	7PCS

	97
	Screw of computer back
	4PCS

	98
	Washer Ø28*Ø16*4.5T
	2PCS

	99
	Spring Washer M8
	16PCS

	100
	Flat Washer Ø28*Ø16*1.0T
	2PCS

	101
	Washer Ø28* Ø10.2*2.0T
	2PCS

	102
	Bottle crack
	1PC



	103

104
	bottle

bolt for bottle
	1PC

2pcs


[image: image4.jpg]cl





STEP I

Attach the front stabilizer (22) to the main frame (20) with 2 sets of M8*70 Carriage Bolt (21), Ø20*Ø8.2*1.2T M8 Curved Washer (6) and M8 Domed Nut. 

Attached the rear stabilizer (22) to the main frame (20) with 2 sets of M8*70 Carriage Bolt (21), Ø20*Ø8.2*1.2T M8 Curved Washer (6) and M8 Domed Nut.
[image: image5.jpg]



STEP2

Insert the handlebar post (5) to the front cover (95). 

Connect the upper company cable (2) with lower computer cable (19)

Attach the handlebar post (5) to the main frame with 3 sets of Ø20*Ø8.2*1.2T M8 Curved Washer (6) and M8*16 Allen Key Bolt (7). 

[image: image6.jpg]33

8/




Step 3: 

Attach the Pedal (88) on to the pedal support tube (89) with 4 sets of Ø18*Ø6.2*1.0 Flat washer (33) and M6*15 screw (87).
[image: image7.jpg]



STEP4
1. Position the handlebar axle (18) in the handlebar post (5) 

2. Connect moveable handlebar support (82R+82L) to the handlebar axle with 1pcs of D-washer Ø28*Ø16*4.5T (98), Flat washer (100), spring washer (77)，sea washer Ø25*Ø17*0.5T (79) and M10*25 Allen key bolt (78) on each side. 

3. Attach the pedal support tube (89R+89L) to the main frame with 1pcs of Ø28*Ø8.2*1.5T washer (94), sea washer Ø25*Ø17*0.5T (79), M8 Spring Washer (99) and M8*20 Allen key bolt (83) on each side. 

[image: image8.jpg]



STEP5: 
1. Attach the Pedal cover (84L+84R) on to the joint with 2 sets of M5*15L screw (52) on each side. 
2. Attach the universal axle cover (front) (90) and universal axle cover (back) (91) on to the pedal support tube (89) with 3 sets of self-tapping screw M4*20 (16)
[image: image9.jpg]RO e R i - »





STEP6
Slide in moveable handlebars (75) and tighten will by using 2 sets of M8*35 Allen key bolt on each side. 

[image: image10.jpg]



STEP7
Attach the moveable handlebar cover (front) (80) and moveable handlebar cover (back) (81) on to the joint of moveable handlebar and handlebar support (82L+82R) with 4 sets of M4*12 self –tapping screw and M5*15 screw as show on the picture for each side. 

[image: image11.jpg]



STEP7
1. Attach the fixed handlebar (13) on to the handlebar post (5) with 2 sets of M8*30 Allen key bolt, cover it with the fixed handlebar cover (14). 

2. Connect the computer (1) with the upper computer cable (2), and fix the computer by using the screws which were already attached at the back of the computer. 

3. Inset the handle pulse plug (10) into the back of the computer (1)

EXERCISE INSTRUCTIONS
Using your EXERCISE CYCLE will provide you with several benefits, it will improve your physical fitness, tone muscle and in conjunction with calorie controlled diet help you lose weight.
1. The Warm Up Phase
This stage helps get the blood flowing around the body and the muscles working properly. It will also reduce the risk of cramp and muscle injury. It is advisable to do a few stretching exercises as shown below. Each stretch should be held for approximately 30 seconds, do not force or jerk your muscles into a stretch - if it hurts, STOP.
[image: image12.png]



2. The Exercise Phase
This is the stage where you put the effort in. After regular use , the muscles in your legs will become more flexible. Work to your own pace but it is very important to maintain a  steady tempo throughout. The rate of work should be sufficient to raise your heart beat into the target zone shown on the graph below.  
[image: image13.png]200

180

160

140

120

100

80

Sea
~a
~
~
-~
-
~
~a
~
-~
-~
-
~
~a
~
-~
-~
-~
~
-
~a
-~
~a
~a
~
~a
~
~
e
e
~
-
~
-,

20 25 30 35 40 45 50 55 60 65 70 75





This stage should last for a minimum of 12 minutes though most people start at about 15-20 minutes.

3. The Cool Down Phase
This stage is to let your Cardio-vascular System and muscles wind down. This is a repeat of the warm up exercise e.g. reduce your tempo, continue for approximately 5 minutes. The stretching exercises should now be repeated, again remembering not to force or jerk your muscles into the stretch. As you get fitter you may need to train longer and harder. It is advisable to train at least three times a week, and if possible space your workouts evenly throughout the week.
4. Fault Finder
1. If you do not receive numbers appearing on your computer, please ensure all connections are correct.
MUSCLE TONING
To tone muscle while on your EXERCISE CYCLE you will need to have the resistance set quite high. This will put more strain on your leg muscles and may mean you cannot train for as long as you would like. If you are also trying to improve your fitness you need to alter your training program.  You should train as normal during the warm up and cool down phases, but towards the end of the exercise phase you should increase resistance making your legs work harder. You will have to reduce your speed to keep your heart rate in the target zone.
WEIGHT LOSS
The important factor here is the amount of effort you put in. The harder and longer you work the more calories you will burn. Effectively this is the same as if you were training to improve your fitness, the difference is the goal.
USE
The seat height can be adjusted by removing the adjustment knob and raising or lowering the seat. There are 7 holes in the seat post allowing for a range of heights. Once the correct height has been chosen, refit the adjustment knob and tighten. The tension control knob allows you to alter the resistance of the pedals. A high resistance makes it more difficult to pedal; a low resistance makes it easier. For the best results set the tension while the bike is in use.
XLG  Exercise Computer(Ⅲ)
SPECIFICATIONS: 

TIME--------------------------------------------------00:00 - 99:59 MIN:SEC
SPEED-------------------------------------------------0.0 – 999.9 KM/H OR ML/H

DISTANCE----------------------------------------------0.00 – 99.99 KM OR ML

CALORIES----------------------------------------------0.0 – 999.9 KCAL

ODOMETER(if have)-------------------------------------0.00 – 99.99 KM OR ML

PULSE(if have)----------------------------------------40 - 200 BEATS/MIN
KEY FUNCTION:
MODE/SELECT: To select the function you want. Hold the key for 4 seconds to 

have all function values reset except the ODOMETER(TOTAL).
SET(if have): To input the target value by the key except the ODOMETER(TOTAL).

RESET/CLEAR(if have): To let the value reset except the ODOMETER(TOTAL).
OPERATION PROCEDURES: 

AUTO ON/OFF .The monitor will be automatically shut off if there is no signal 
coming in for 4 minutes. The monitor will be auto-powered when 

start exercise or press the key.

FUNCTION:
<1>.TIME(TMR)      Auto-memorize the workout time while exercising.

<2>.SPEED(SPD)     Display the current speed.

<3>.DISTANCE(DST)  Accumulate the distances while exercising.
<4>.CALORIES(CAL)  Auto-memorize calories amount consumed while exercising. 

<5>.ODOMETER(TOTAL) (if have)  Display the total distances while exercising.

When the signal input, it start the value up on the original data.
The ODOMETER can’t be reset(by any key)except you replace battery once.
<6>.PULSE(PUL) (if have). Display the user’s heart rate per minute while
 exercising. Remark: You have to hold on reaction planks with both hands. 
<7>.SCAN   Automatically scan through each function between ①TIME②SPEED(if have)③DISTANCE④CALORIES⑤PULSE(if have)⑥ODOMETER(if have). 

BATTERY     If there is a possibility to see an improper display on the monitor, please replace the batteries to have a good result. This monitor uses two “AA”or one“AAA” battery or one“1.5V” button battery. You can replace the batteries at the same time.

OUTER THIGH





FORWARD


BENDS





SIDE BENDS





CALF / ACHILLES





INNER THIGH





TARGET ZONE





COOL DOWN





MAXIMUM





HEART RATE





AGE








PAGE  
4

